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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA —-800B-50W90

Section 1. Summary of Test Results

General

All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 22, Subpart H.

& New Submission & Production Unit

|:| Class II Permissive Change |:| Pre-Production Unit

E Equipment Code
THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

s oot

TESTED BY: DATE: 21 July 2003
Russell Grant

Nemko Canada Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions

based on this report.

This report applies only to the items tested.
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Nemko Canada Inc.

EQUIPMENT: MW-BDA-800B-50W90

FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

Summary Of Test Data
Name Of Test Para. No. Result
RF Power Output 2.1046 Complies
Occupied Bandwidth 2.1049 Complies
Spurious Emissions at Antenna Terminals 2.1051 Complies
Field Strength of Spurious Emissions 2.1053 Complies
Frequency Stability 2.1055 N/A

Footnotes For N/A’s:

This equipment does not have any frequency generating circuits.

Indoor Temperature: 24°C
Humidity: 41%

Outdoor Temperature: 27°C
Humidity: 45%
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Nemko Canada Inc.

EQUIPMENT: MW-BDA-800B-50W90

FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

Section 2. General Equipment Specification
Manufacturer: Dekolink Wireless Ltd.
Model No. MW-BDA-800B-50W90

Serial No:

Date Received In Laboratory:
Nemko Identification No.:
Supply Voltage:

Frequency Range:

RF Output Power (Rated):

Emission Designator:

03066109
July 8, 2003
1

120VAC, 60Hz

Uplink: 835-849 MHz

Downlink: 880-894MHz

Downlink: 40dBm
Uplink: 30dBm

TDMA: DXW
GSM: GXW
CDMA: FOW
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Nemko Canada Inc.

EQUIPMENT: MW-BDA-800B-50W90

FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

Section 3.

Para. No.: 2.1046

RF Power Output

Test Performed By: Russell Grant

Date of Test: July 14, 2003

Minimum Standard: 22.913(a), 500 W ERP

Test Results: Complies The maximum output power is 12.0 Watts ERP. This is 16.2 dB below
the specification limit. The measured output power is within 1 dB of the manufacturers rated

output power.

Down Link Rated Output Power: 40 dBm

Up Link: Rated Output Power 30 dBm

Measured Output | Typical Antenna ERP
Power Gain
(dBm) (dBy) (dBm) (Watts)
Up Link 30.1 to 30.3 8 38.3 6.8
Down Link 40.1 to 40.8 0 40.8 12.0

Note: Output power is reduced via AGC according to channel loading.

Down Link per channel power = (%}Wmts , N=number of channels.

1
Up Link per channel power = (ﬁjWatts , N=number of channels.
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

Section 4. Occupied Bandwidth

Para. No.: 2.1049

Test Performed By: Russell Grant Date of Test: July 16, 2003 |

Minimum Standard: 22.917(a)

Test Results: Complies. There was no degradation in the occupied bandwidth.

Measurement Data: See attached graphs.

The occupied bandwidth was measured by comparison of input to
the output signal. This was done in order to determine if there was
any degradation to the output signal due to the amplification
through the repeater.
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL —-12.BdBm 18d B~
TOM A
P
[ 1,” |h||ﬁih
Y
CEMTER 242, BABBEMH=z SPAM 186 . Bk H=z
¥FBM 1. BkH=z VEW 1.8kH=z SWP Z58ms
TDMA Input Signal

Page 8 of 65



Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

¥ATTEMN B8dEBE
FEL —12.8dBm 16d B

ER

T

W”Ww\

CEMTER 242, BABBEMH=z SPAM 586 . Bk H=z
¥FBM 3. BkH=z VEW =.8kH=z SWP 148ms
GSM Input Signal
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

¥ATTEMN B8dEBE
FEL Z@. @dBm 16d B

COMA

. FTT,
W \'p s T

CEMTER 242, BEAMH=z SPAM 5. BEAMH=z
¥FBlM F@AkH=z VEW ZB8kH=z SWP 58, Bms
CDMA Input Signal
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 2@. @dBm 16d B

TOMA,

CEMTER B84Z. BOEEMH=z SPAM 188 . Bk Hz
¥REW 1.8kH=z VBW 1. B@kH=z SWP Z258ms

Up Link TDMA Occupied Bandwidth
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 2@. @dBm 16d B

ER

pe—— I

CEMTER B84Z. BOEEMH=z SPAM 588 . Bk Hz
¥REW 3. B8kH=z VBW 3. BkH=z SWP 148ms

Up Link GSM Occupied Bandwidth
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 2@. @dBm 16d B

mewma’r Mwwm

CEMTER 84Z. BEEAMH=z SPAM 5. 88BMHz
¥REW Z@kH=z VBW ZB@kH=z SWP 508, Bms

Up Link CDMA Occupied Bandwidth
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

TOMA,

ot K i LY

CEMTER B887. BBEEMH=z SPAM 188 . Bk Hz
¥REW 1.8kH=z VBW 1. B@kH=z SWP Z258ms

Down Link TDMA Occupied Bandwidth
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

ER

Hv”" ™.

e T
CEMTER 2287%7. BEEEMHz SPAM SEEE . Bk Hz
¥REBW 1B8kH=z LEW 1@kHz SWFP S@. Bms

Down Link GSM Occupied Bandwidth
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1@dB
FL 5@. HBdBm 1684 B~
COmA,
R
( W
CENMTER 887. B8arMH=z SPAM 5. BEEMH=z
*¥FRBW 30kH=z LB 38kH=z SWP 5@, Bms

Down Link CDMA Occupied Bandwidth
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

Section 5. Spurious Emissions at Antenna Terminals

Para. No.: 2.1051

Test Performed By: Russell Grant Date of Test: July 16, 2003 |

Minimum Standard: 22.917(a), -13 dBm

Test Results: Complies. The worst case emission is —18.3 dBm at 878.3 MHz. This is 5.3 dB
below the specification limit.

The spectrum was search from 30 MHz up to the 10™ harmonic of the fundamental frequency of
operation. In the 1 MHz bands immediately outside and adjacent to the frequency block a
resolution bandwidth of at least one percent of the emission bandwidth of the fundamental
emission was used.

Measurement Data: See attached graph(s).
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE MERE —25. 17d Bm
FEL 4@. @dBm 16d B 8934 . 88MH=

TOMA,

ool reameo o N ST W

CEMTER 835. BEMH=z SPAM 18. BBMHz
¥REW 3. B8kH=z VBW 3. BkH=z SWP 2. 8d=sec

UP LINK
TX 836.4 MHz, 838 MHz
0.5 Watts per carrier

Page 18 of 65



Nemko Canada Inc.

EQUIPMENT: MW-BDA-800B-50W90

FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

ATTEM 18dE
FEL 4@. @dBm 16d B

-

WM ;:"41-" L_Alhn' JMIJL

CEMTER 835. BEMH=z
¥REW 188kH=z VBW 1BHAkH=z

UP LINK
TX 836.4 MHz, 838 MHz
0.5 Watts per carrier

SPAM 58. BBMHz
SWP 508, Bms

TOMA,
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1@dEBE
REL 48. BdBm 1@d B~
TOA,
F
AT Fra— W—&WJW' . "Lm

P i

Ay

CEMTER 84Z. BEMH=z SPAM 58. BBMHz
¥REW 18kH=z VBW 1B@kH=z SWP 1. 3d=sec

UP LINK
TX 840.9 MHz, 843.1 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1@dB
FL 4@. Bd Bm 1684 B~
TOMAA,
R
f
'HI'HJ = LlL
PR SRR e WMW%

CEMTER 84Z. BEMH=z SPAM 58. BBMHz
¥REW 188kH=z VBW 1BHAkH=z SWP 508, Bms

UP LINK
TX 840.9 MHz, 843.1 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE MERE —25. 33d Bm
FEL 4@. @dBm 16d B 8949 . Z23MH=

TOMA,

|

mek««ww LT TR N NPT P

CEMTER 842. BEMH=z SPAM 18. BBMHz
¥REW 3. B8kH=z VBW 3. BkH=z SWP 2. 8d=sec

UP LINK
TX 846 MHz, 847.6 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 4@. @dBm 16d B

TOMA,

s

ww‘m’ﬁ i LMWWW

CEMTER 842. BEMH=z SPAM 58. BBMHz
¥REW 188kH=z VBW 1BHAkH=z SWP 508, Bms

UP LINK
TX 846 MHz, 847.6 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 4@. @dBm 16d B

TOMA,

e ] o N T T L

START B@H=z STOF 18. 8BGHz
¥REW 188kH=z VBW 1BHAkH=z SWP 2. 5B8=zec
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE MERE —27. 88d Bm
FEL 4@. @dBm 16d B 834.82MH=

ER

R
X A Jn
PTTIPHPR Ay _lW““ﬂLL
CENTER 835. BBMHz SPAM 1@. BEMHz
¥RBW 18k Hz UBW 18kHz SWP Z5@ms
UP LINK

TX 836.4 MHz, 838 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1BdE
FL 48, @Bd Bm 18d B~
R
1)
-
4, """Jvl!ll MW

CEMTER 22325. GBMHz SPAM BB, BEMHz
¥REBM 1BBkH=z LUEW 1@8B8kH=z SWFP S@. Bms

UP LINK
TX 836.4 MHz, 838 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 4@. @dBm 1Bd B
ER
F
H\ |

] [T I.-#“"n ----*f i PR s
CEMTER 84Z. BEMH=z SPAM 58. BBMHz
¥REW 18kH=z VBW 1B@kH=z SWP 1. 3d=sec

UP LINK
TX 840.9 MHz, 843.1 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEN 1@dE
RL 4@. BdEBm 1AdEr
GSM
rl 1
R
il il
hmaﬂwmﬂwhmnwﬁpmﬁwﬂﬁﬂJ_h_Lﬂﬁmm“wuﬂmm. el

CEMTER 84Z. BEMH=z SPAM 58. BBMHz
¥REW 188kH=z VBW 1BHAkH=z SWP 508, Bms

UP LINK
TX 840.9 MHz, 843.1 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1@AdE MKR —-Z7. E7dBm
RFL 4@. AdBm 1Bd B~ 249 ZAMHz
G5h
k
A
R
h . F }?.
r 'Wﬂﬂﬁ 1 Ikmeﬂmwmmuqmwmn¢nwL
CEMTER 2493. B8MHz SFAM 1@. BAMHz
¥REW 18kHz LUEW 18kHz SWF ZS@Ams

UP LINK
TX 846 MHz, 847.6 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEN 1@dE
RL 4@. @d Bm 18d B~
GSM
I
R
mil
iy ‘ *ﬁmhAMWNﬂhmmﬁﬂmwmhun

CEMTER 842. BEMH=z SPAM 58. BBMHz
¥REW 188kH=z VBW 1BHAkH=z SWP 508, Bms

UP LINK
TX 846 MHz, 847.6 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1BdE
FL 48, @Bd Bm 18d B~
ER
-
e TR E Y WWMM.‘W
START BEH=z STOFP 1B, BBGHz
¥REBM 1BBkH=z LUEW 1@8B8kH=z SWF Z2.58=zec
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 48. 8dBm 18d B~
COMA,
ﬂfhﬂtl f.ﬂm"wl
A
R Iil)
PAN
R
CEMTER 235. BAMH=z SPAM 18. BArH=z
¥FBlM F@AkH=z VEW ZB8kH=z SWP 58, Bms
UP LINK

TX 836.4 MHz, 838 MHz
0.5 Watts per carrier
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Nemko Canada Inc.

EQUIPMENT: MW-BDA-800B-50W90

FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

ATTEM 18dE
FEL 4@. @dBm 16d B
F
14
CEMTER 835. BEMH=z SPAM 58. BBMHz
¥REW 188kH=z VBW 1BHAkH=z SWP 508, Bms

UP LINK
TX 836.4 MHz, 838 MHz
0.5 Watts per carrier

COMA
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 4@. @dBm 16d B

COMA

mwwwﬁ”ﬁ WWW

CEMTER 84Z. BEMH=z SPAM 58. BBMHz
¥REW Z@kH=z VBW ZB@kH=z SWP 148ms

UP LINK
TX 840.9 MHz, 843.1 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 4@. @dBm 16d B

COMA

CEMTER 84Z. BEMH=z SPAM 58. BBMHz
¥REW 188kH=z VBW 1BHAkH=z SWP 508, Bms

UP LINK
TX 840.9 MHz, 843.1 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 4@. @dBm 16d B

COMA

oy [,
[T %
|
I

-

| |

CEMTER 842. BEMH=z SPAM 18. BBMHz
¥REW Z@kH=z VBW ZB@kH=z SWP 508, Bms

UP LINK
TX 846 MHz, 847.6 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 4@. @dBm 16d B

COMA

i Lude 8
i \
{ |
| \

1

o Y,

MWNWWW
CEMTER 249, BEMHz SPAM 168, BEMH=z
¥RFBl 108kH=z UEI 18B8kH= SWP 58, Bms

UP LINK
TX 846 MHz, 847.6 MHz
0.5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1BdE
FL 48, @Bd Bm 18d B~
COMA,
-
...Wrih""\'
START BEH=z STOFP 1B, BBGHz
¥REBM 1BBkH=z LUEW 1@8B8kH=z SWF Z2.58=zec
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE MR —13. 83dBm
FEL 5@. @dBm 16d B 879 . 88MH=
TOM A
F

|
MWW LR

CEMTER SE8@. B@MHz SPAN 1@. B@MHz
#REW 3. B@kHz UBW 3. B@kHz SWP Z.8@sec
DOWN LINK

TX 881.4 MHz, 883 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1@dB MKRE —19. S58d Bm
FL 5@. HBdBm 1684 B~ 8378 . 25MH=z
TOMAA,
R
PP PRrAPSTY W NP NS BT

CEMTER SE8@. 8@MHz SPAN 5@. B@MHz
#REW 1@@kHz UBW 18@kHz SWP 5@. Bms
DOWN LINK

TX 881.4 MHz, 883 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1BdE MER —27%. SEd Bm
FL S5&. @d Bm 18d B~ 2739, 4Z2MHz=z
TOMA,
-
i |
g | LA e g
CTRE LN WU T AR e N EETIRY L CO T

CEMTER SE87. @@MHz SPAN 5@. @@MHz
#REW 3. B@kHz UBW 3. B@kHz SWP 14. Bsec
DOWN LINK

TX 885.9 MHz, 888.1 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1@dE
FL E58. BdBEm 16d B
TOM A
R
. |
I PSS A P T RN I Y A
CEMTER 887. BEMH=z SPAMN 5@. BEMH=z
¥REW 188kH=z VEBW 188kH= SHWFP 58. Bms
DOWN LINK

TX 885.9 MHz, 888.1 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE MR —21. 67dEBm
FEL 5@. @dBm 16d B 894 . Z23MH=z

TOMA,

—

T e e

MM ot emas

CEMTER S594. B@MHz SPAN 1@. B@MHz
#REW 3. B@kHz UBW 3. B@kHz SWP Z.8@sec
DOWN LINK

TX 891 MHz, 892.6 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

TOMA,

IR
MW MJL Lrw NS FRSIPRIR FYRFTVRS TR

CEMTER S594. B@MHz SPAN 5@. B@MHz
#REW 1@@kHz UBW 18@kHz SWP 5@. Bms
DOWN LINK

TX 891 MHz, 892.6 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1@dB
FL 5@. HBdBm 1A8d B~
Tk
R
T TRY PR A Hr e '
START BHH=z STOP 18. BBEGH=
*¥REBEMW 188kH= LWBW 188kH= SWP 2.5d=ec
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1B@dE MER —21. 17dBm
FL S5E. @BdBEm 18d B~ 273 . 8@MH=z
ER
Al il
F

“Hwﬂw }

CEMTER S8@. B@MHz SPAN 1@. B@MHz
#REW 1@kHz UBW 18kHz SWP ZE5@ms
DOWN LINK

TX 881.4 MHz, 883 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE MR —18. 33dBm
FEL 5@. @dBm 16d B 878 . 33MH=
55
1
F

TS ST AT M)t .
CEMTER 2268. BEMH=z SPAM 5B@. BEMH=z
¥FEI 18BkH=z LB 18@8kH=z SkP 5@. Bms
DOWN LINK

TX 881.4 MHz, 883 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE MERE —24. 17dBm
FEL 5@. @dBm 16d B 873 . 33MH=

ER

1 . TIPS R L— drveas » i
s U it i TRl Py TPy

CEMTER S87. @@MHz SPAN 5@. B@MHz
#REW 1@kHz UBW 18kHz SWP 1.3@sec
DOWN LINK

TX 885.9 MHz, 888.1 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1B8dE
RL 5@.3dEBm 18d B~
ER
R
Mﬁ-fu i U.LJLJ
[T N TIPS P L R TP P
CENTER BE7. BEMHz SPAN S8. BEMHz
¥REW 1BBkH=z VEW 1B8BkHz SWP S@. Bms
DOWN LINK

TX 885.9 MHz, 888.1 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1B@dE MER —19. 33dBm
FL S5E. @BdBEm 1A8d B~ 394 . 15MH=
EEM
i} A
F

MMW% _

Pt gt e
CENMTER 894 . B8MH=z SPAM 16. BEMH=z
*¥FBW 10kH=z LB 1B8kH= SWP 25Hm=
DOWN LINK

TX 891 MHz, 892.6 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEN 1BdE
RL 5@. BdBm 1Ad B~
55
il
R
,,M.JU\J v

— LT

CENTER £94. BBMHz SPAM SB. BEMHz
¥REW 10BkHz UBW 18BkHz SWP S58. Bms

DOWN LINK

TX 891 MHz, 892.6 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 1B@dE
FL S5E. @BdBEm 1A8d B~
S5

F

L

" IM%WNJWMWM
STRRET BH=z STOP 16@. BEGH=
¥FEI 18BkH=z LB 18@8kH=z ShP Z2.5B=zec

Page 52 of 65



Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

COMA

IM\

iﬁ

CEMTER S8@. 8@MHz SPAN 1@. B@MHz
#REW I@kHz UBW 3@kHz SWP 5@. Bms
DOWN LINK

TX 881.4 MHz, 883 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

COMA

WMMMWM %

CEMTER SE8@. 8@MHz SPAN 5@. B@MHz
#REW 1@@kHz UBW 18@kHz SWP 5@. Bms
DOWN LINK

TX 881.4 MHz, 883 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

COMA

CEMTER S87. @@MHz SPAN 5@. B@MHz
#REW I@kHz UBW 3@kHz SWP 148ms
DOWN LINK

TX 885.9 MHz, 888.1 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

CEMTER SE87. @@MHz SPAN 5@. B@MHz
#REW 1@@kHz UBW 18@kHz SWP 5@. Bms
DOWN LINK

TX 885.9 MHz, 888.1 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

COMA

PN TN
R
I |
| \

|

LS S I

CEMTER S5954. B@MHz SPAN 1@. B@MHz
#REW I@kHz UBW 3@kHz SWP 5@. Bms
DOWN LINK

TX 891 MHz, 892.6 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

COMA

e

w\'ﬁ
L ww

CEMTER S594. B@MHz SPAN 5@. B@MHz
#REW 1@@kHz UBW 18@kHz SWP 5@. Bms
DOWN LINK

TX 891 MHz, 892.6 MHz
5 Watts per carrier
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

ATTEM 18dE
FEL 5@. @dBm 16d B

COMA

T Sl e | ORI IR PO RPToe e Sy Fres

START B@H=z STOF 18. 8BGHz
¥REW 188kH=z VBW 1BHAkH=z SWP 2. 5B8=zec

Page 59 of 65



Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

Section 6. Field Strength of Spurious Emissions

Para. No.: 2.1053

Test Performed By: Russell Grant Date of Test: July 17, 2003 |

Minimum Standard: 22.917(a), -13 dBm

Test Results: Complies. The strongest emission is —20.4 dBm at 1774 MHz. This is 7.4 dB
below the specification limit.

Measurement Data: See attached graph(s).
The spectrum was searched up to the 10™ harmonic for both up link and down link.

All emissions within 20 dB of the specification limit were measured and reported.
Worst case data has been presented.
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Nemko Canada Inc.

EQUIPMENT: MW-BDA-800B-50W90

FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

Test Data - Radiated Emissions
Measured: Spectrum Analyzer, | MHz RBW/VBW, Positive Peak Max Hold Detector

DOWN LINK
Frequency of Received | Correctio | Emission
Emission Signal | n Factor Level Limit Margin
(MHz) Pol (dBuV) (dB) (dBm) (dBm) (dB)
1774 \Y 97 -117.4 -20.4 -13 7.4
1774 H 91 -116.9 -25.9 -13 12.9
UP LINK

No emissions detected.
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Nemko Canada Inc. FCC PART 22, SUBPART H

Bi-Directional Amplifier
PROJECT NO.:3W06532
EQUIPMENT: MW-BDA-800B-50W90
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Nemko Canada Inc.

EQUIPMENT: MW-BDA-800B-50W90

FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

Section 7. Test Equipment List
Equipment Asset No. or Serial No. Calibration
R&S SMIQ Signal Generator | FA001269 Dec 2002, Dec 2003
R&S SMIQ Signal Generator | FA001091 Sept 2000, Sept 2003
20 dB Narda Attenuator FA001394 Calibrated*
769-20
20 dB Narda Attenuator FA001153 Calibrated*
776B-20

10 dB Narda Attenuator SN 9709 Calibrated*
HP 8565E Spectrum Analyzer | FA000981 July 2003, July 2004
Horn 1 Antenna FA000649 Dec 2002, Dec 2003
50 ohm Load FA000764 Verified on use.
HP 8564E Spectrum Analyzer | FA001367 May 2003, May 2004
1-2 GHz Amplifier FA001498 June 2003, June 2004
2-4 GHz Amplifier FA001496 June 2003, June 2004
4-8 GHz Amplifier FA001497 June 2003, June 2004
Agilent E4418B Power Meter | FA001678 April 2003, April 2004
Agilent 8487A Power Sensor | FA001471 March 2003, March 2004

* All cables and attenuators are calibrated for insertion loss on use.
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Nemko Canada Inc.

EQUIPMENT: MW-BDA-800B-50W90

FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

Section 8. Block Diagrams

Output Power
Occupied Bandwidth
Antenna Conducted Emissions

Signal Generator

l

50 ohm
Combiner Pad

Signal Generator

Amplifier Under
Test

'

Attenuators

!

Spectrum
Analyzer
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Nemko Canada Inc. FCC PART 22, SUBPART H
Bi-Directional Amplifier
PROJECT NO.:3W06532

EQUIPMENT: MW-BDA-800B-50W90

Radiated Emissions

Emission levels are measured in terms of ERP. All emissions within 20 dB of the specification
limit are maximized along 360° azimuth and further maximized by raising and lowering the
search antenna from 1 to 4 m. The transmitter under test is replaced with a dipole antenna and
calibrated signal generator. The level and frequency of the signal generator are adjusted in order
to reproduce the previously detected emission and maximized by varying the height of the search
antenna. This procedure is performed for both horizontal and vertical polarization of the detected
signal. This test procedure is adopted from ANSI/TIA-603.

Search

Amplifier Under Test Antenna
Terminated into 502 Non- lto4m

Radiating Load variabl
search
height

Turn Table Measurement
/ Receiver +
, Low Noise
Open Area Test Site Amplifier
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